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Conditions

This report may be reproduced and distributad to your clients, provided thal it is reproduced and
distributed in full.

Specimens will be disposed of four weeks from the date of this report, unless otherwise instrecied.
Opdnions, comments and inlerprelations expressed inthis report are shown in italics.

Copies of INSPEC interpretations referenced in this report are available upon requesl.

Tests marked & ara not included in our ANAB Scope of Accreditation.

This report has been provided in accondance with our standand Terms of Business, which can be
wienwed at, and prinbed from:

If you have difficulty accessing the Terma of Business, you may contact us for a copy.
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(a0} =EN
Clause Requirernent A;E::uﬂr:;rt
4.1 Design & ergonomics ud r
4.2 Materials and consiructon Lid
4.4 Dynamic performance Pass
4.5 Static strength Pass
4.6 Marking and information
6 Marking
T Informaticn
B Packaging
Summary of assessment” - EN 354:2002
Clause Regquirement WKT;;“
4.1 Dasign & ergonomics
4.2 Materials and construction o Lid
4.3 Static sirength )
4.4 Dynarnic strength for lanyards with an incorporated
adjusiment device
4.5 Marking and information
6 Marking
7 Information supplied by the manufacturer
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rr =EMN =201
Clause Requirgrment #;El:ﬂﬂr:;;u
4.1 Design & ergonomics
4.2 Materials
43 Tarminations
4.4 Slippage - adjustable length lanyards
4.5 Static strength Pass
4,6 Dynamic strength - adjustable length lanyards
45 Satic strength after dynamic strength - adjustable lenglh
lamyards
4.7 Comosion resistance
48 Marking and information
G Marking
7 Information suppied by the manulachuner
8 Packaging
B INSPEC int st "
Koy
Shading shows the clausas requested. Any other dauses wans nol reguested.
Fass Requirement satisfied.
Lid Testing requested was insufficient completely 1o verfy compliance with the clause,
Refer 1o the “Resull detaidls™ section for more information.
Fail Requirement nol satishied, Refer 1o the "Result details™ section for more information,
MAsS Aszassment not carmed out,
MAp | Requirement nol applicable.
NT Requested but not tested due o eary termination following failure.

* Assessment relates only o those specimens which were tested and are the subject of this report.
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FOctict Quantity Date received | INSPEC specimen no,
(2E1154)
Adjustable length Energy absorbing
lanyard, rmodel JE321205 o7 19 May 2017 01 to OF
Erocedures

Thé spitimans datalled within i Submissions abows wistd usad for thi tests coverad by this report,

Testing was performed in accordance wilh EN 3552002, BN 3542002 and EN 352:2010 unless
otherwise specified below. Reference should be made o these standards when reading this repor.

Unlass slaled otherwise, specimens wana teslad in the condition as recebvad by INSPEC.
Testing was perfonmed at INSPECs laboratory in Kunshan, China,
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4.1

4.21

il =
Design and ergonomics

Specimen 2E11503 was assessed against the general requirements specified in clause 4.1 of
EM 3632002, The detaded resulls of the assessment ane given on page 8 of this report.

Materials and construclion
General
Specimens 2E11505, 2E11506 and 2E11507 wera assassed,

The specimens did incorporale an adjustable lamyard that cannol be remaoved without
mutilating the lamyands or without the use of spacial loods.

The tanvards satisfied the requirements specilied in clavse 4.2 of EN 35402002 and Lie
clavse 4.5 of EM 354:2010. Sae detail rasults on page 9 and 10 of this rapot.

Testing of connectors incorporated into the lanyards was not requested, MNAs
Static praloading
Specimen 2E11502 was assassed,

Static preloading was performed on the energy absober of the specimen as a
componanl.

The permanen] extension of the specimen caused by aclivation resulting from a Pass
prefogd of 2 kM was 21 mm, This is less than the 50 mm maximem pammitbed,

Dynamic performance = [Energy absorbing lanyard at shortest length)
Specimean 2E11503 was assassed,

Tha length L of the specimen (including enengy absorber, lanyard, and scalfokd
hooks), measuraed to the nearast 5 mam batween koad bearing polnls, was 1550 mm.

The maximum Braking force developed by the specimen during the drop test was
4.6 kM. This was lass than the & kN maximem permitted. See page 1 of Annex 1 for Pass
the Foroartinmg Cunve,

The amasl distance A measured during the drop test was 3831 mm. Pass
The reguirement is thal A shall be less than the value (2Lt + 1.750) mm, where LI i

1550 mm, the length repored above. Thus, this valee is 4850 mm. The requiremsent
was theralons salished,
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4.4

4.5

Dynamic performance = (Energy absorbing lanyard at longest length)
Specimen 2E11504 was assassed,

The length LI of the specimen (including enengy absorber, lanyard, and scaflold
hooks), measured to the nearest 5 mm batween load bearing poinls, was 1978 mm.,

Tha maximum braking force developed by lhe specimen dwhing the drop lest was
4.9 kM. This was lass than the & kN maximem permilted. Sea page 2 of Annex 1 for
the foroarTirne Cunve,

The amest distance A measured during the ﬁl‘ﬂplaﬁtwﬂs 5184 mm.

The reguirement is thal A shall be less than the value (2L1 « 1,750) mm, where LI is
1978 mim, the length reporied abowve. Thus, this valee is 5T06 mm. The requinremsent
was therofore satished,

Static strength

Specimen 2E11503 was assessed,

The fully developed énergy absorber withsiood the 15 kM force applied for 3 minubes
wilhoul tearing or rupluring.,

Page 7 of 13

Pass

Pass

Pass
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EN 363:2002, Clause 4.1, Design and ergonomics

A Tall arest system shall be 30 designed and manulactured:

that, in the foresesable conditions of use for which it is intended, the user can perform
the risk-related aclvity normally whiles anjoying appropaale probection of tha highaest
possible level,

as o praclude risks and other nuisancs faciors undar foresesable conditions of wsa;

as to facililale comest posiboning on the user and to remain in place for the foresesable
pericd of use, beaning in mind ambient factors, movermnents 1o be made and postures 1o
be adopted. For this purpose, it shall be possible to opltimize the adoption of a full body
hamess 10 user morphology by all appropriate maans. such as adequate adjustment
ehxments of the provision of an adequale size FAngpE,

that it is a5 light as possible without prejudicing design strength and efficiency;

as to become nol incormecty adjusied withoul the users knowledge under the
loreseeable conditions of use;

that, under the foreseeable conditions of use, the vertical drop of the user is minimized 1o
prevent collision wilth obslacles and the braking force doas nol, however, ablain the
thrashold value al which physical injury or the leanng of rupiure of any component oF
alamant which might cause the user 13 fall can be expecied to ooour;

that, after arresting, the user is maintained in a corract pasition in which he may await
help if EcEssany,

Page 8 of 13
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Nas

MAD

Onky the characlansbics given in indemis 3, 5 and 7 lend themsebles o objective assessmant,
Compliance or clhenwisa with the relevant Eurggsean standard, against which the specimen has baen
bestid, Support the assessments made agamnsl those chardclenslics,

The charactenstics gean in the other indents, whilst being desirable attributas, cannat be objectively
assessed by a lesing laboalosy. because thay invahee paramelers aboul which the techaician may
have only an opinion, not factual knowledge,
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Result details = EN 354:2002

4.2
d.2A

4.2.2

4.2.3
4.2.4
4.2.5

Matarials and construction
Genaral
Specamen 2E 11506 and 2E11507 wene assessed,

The specimen 2611506 was an adjustable langth, fibre rope lanyard with an integral
energy absorber,

The end of the adjustment part of the lanyard was fitted with an end stop (stilched eye-
loops).

One free end of the lanyard was tesminatled with an integral snaphaeok. The other free
end of the lanyand incorporated an enengy absorber and a snaphook, Thus the free
ends of the [anyand wera suilably terminated,

Splices werd nol used for the lanyard teeminations.,

The langih of the specimen, measured to the nearest 5 mm batween bearing points,
when adjusted to ils maximurm bength was 1970 mm and 19 5% minimum length was
1555 mm, They are less than the permilied maximum of 2 m,

Metalic ebements incoporated inle the lanyard 2E11507 salished the corosion
pratection requinements specified in EN 362,

Fibre ropas and webbing

The materials of the specimens were nol assessed, Manufacturer 1o cetify.

As the specimens 2E11505 and ZE11506 passed clause 4.5 of EN 3542010
(zea rasults on page 10 of this repor), the materials used in the specimen may be
deamad to be suitable for thair intended usa.

Wire ropes

Chaing

Connectors

Tesling of conneciors incorporated inlo the lanyards was nol requested,

Page 9 of 13

Pass

Pass

Pass

Pass

MAD
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1 il = EM 2201
4.5  Static strength = single lanyard (adjustable length)
4.51 Specimens 2E115056 and 2E11506 were assassed.
When tested in accordance with 5,7, (with the lanyard adjusted to its minimum and 1o Pass
itz maEmum langlhs respectively) the specimens withstood the 22 kM force applied for
3 minutes without separating, tearing of rupluring.

4.5.2 This dause is not applicable to the type of lanyard tested. MAD
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fm i = EN
Clause Tast Uncertainty
4.1 Design & ergonomics -
Sea relavant
42 Materials and construction TapCre
Length +5.8mm
43 Static preloading +0.4%
Maxamum breaking force +4., 4%
s sl pre— +20mm
4.5 Static strength .
4.6 Marking and informalion -
B Marking -
¥ Infonmatica -
a8 Fackaging 2
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fri i = EM
Clause Tast Uncertainty
4.1 Dasign & ergonomics -
4.2 Materials and construction — length of splice Langth #+0.85mm
422 Materials and construction — length of lanyard Length +2 8mm
4,24 Materials and construction Corrosion *
4.3 Static strenglh *0.4%
a4 Dynamic strength - lanyards with an incorporated adjustment .
device
4.5 Marking and information
B Markirg .
T Information -
8 Packaging .
Clause Test Uncertainty
4.1 Design & ergonomics
416 Materials and construction = length of lanyard Length £3.1 mm
4.2 Materials -
4.3 Terminations -
4.3.4 Terminations — lenglh of knot Lail Length 21.8 mm
4.4 Skppage =1.0%
4.5 Static strength .
4.6 Dynamic strength :
4.7 Cormasion =
4.8 Marking and information -
& Marking 5
¥ Information
8 Packaging

* The acceplance criterion for this tes! is a straightforward "Pase/Fail™, rather than a numencal
walua. Conseguantly, as there is no valua to be regorted, uncertainty has not bean reported either.

Walues expressed as a percentage (%) are relative,

It should be notad that the abdve valuas hoss not bean laken inko actoun] when making assessmant 1o
the passifail criteria,



INSPEC Test Report Ho: 2.17.07.04

ANNEX

This Anfes COmMpses o Sechons,

1. Plots of arrest force varsus time.

2. Photograph of the product tested,

(2 pages)

{1 page)
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Jinhua Jech Tools Co,, Ltd -
Adjustable length Energy absorbing lanyard, model JE321205

& & o

{8h INSPEC Testing Services' specimen 1501 Blune 2017
Q‘j Qlj I



